

VISUAL & MAGNETIC PARTICLE INSPECTION REPORT

Certificate No: RAS-C-260650303		Date: 18/ June/2026	
Customer: CPECC Company		Due Date: 17/December/2026	
Location: Iraq- Basra			
Name and Address of Owner DIV.7 / AL-NASIRIYAH		Type Customized Steel Safety Crane Lift Equipment Cage (Personnel Lifting Basket)	
Manufacture: CPECC Serial Number: ZMDE-DIV7-LL-PT-040 Dimension (L/W/H): 3.0 m, 1.6 m, 1.5 m SWL: 2000 Kg		Lifting Point Thickness: 12 mm Lifting Point Dimensions: 70 mm x 40 mm Weight Details: 4000 Kg Sand Bags Tare Weight: 700 Kg	
		Inspection Result: VISUAL AND MAGNETI PARTICLE INSPECTION (MPI) HAD BEEN DONE ON WELD & CRITICAL AREAS FOR THE ABOVE DESCRIPTION AND FOUND VISUALY: SURFACE INSPECTION OF WELDING.... (ACCEPTED) M.P.I: FREE FROM SURFACE CRACKS OR OTHER DISCONTINUITIES OF INSPECTION... (ACCEPTED)	
Inspection Method 1 - NDT (MPI Test) & Visual Test 2 - Load & Proof Load Test		Final Results PASSED	
NDT DETAILS			
Equipment Type: YOKE S/N: A12.512		Standard: ASTM E709	Method: WET
Procedure: RAS-T-21090008		Indicator: MAG INK	
Recommendation of Certificate			
This is to certify that the undersigned, a competent inspector, did attend the site for testing to examine and ascertain that this Personnel Lifting Basket is safe for the intended use with the limits specified providing			
Name & Qualifications of person making this report: Mustafa Salman		Name of person authenticating this report: Signature: Ahmed Yahya	

